SUPERQ 110

. Rojo

. Azul oscuro
. Verde

. Azul claro
O Amarillo

. Verde metalico

SPARE PARTS CATALOGUE

v. 24.12




E-1 CYLINDER HEAD SUPERQ 110
No Part No Part description Q'ty [Notes Frame No

1 12101-C20-0000 CYLINDER ASSY. 1

2 12009-B01-0000 GASKET, CYLINDER 1

3 12211-B01-0000 HEAD, CYLINDER 1

4 809241030080123100 PIN, FIXING 92401-08012 2

5 91226-B01-0000 SEAL 1

6 1207A-B01-0000 GASKET COMP., CYLINDER HEAD 1

7 809241030080143100 PIN, FIXING 92401-08014 2

3 809210020060321LJA BOLT, STUD 92120-06032-23 2

9 90114-B01-0000 BOLT, CYLINDER 2

10 90604-B01-0000 BUSH 1

11 90606-B01-0000 BUSH 1

12 91224-B01-0000 SEAL, RECTANGULAR 1

13 91225-B01-0000 SEAL, RECTANGULAR 1




E-2 CYLINDER HEAD COVER SUPERQ 110
No Part No Part description Q'ty [Notes Frame No
1 12231-B01-0000 COVER, CYLINDER HEAD 1
2 12241-C20-0000 COVER, CYLINDER HEAD R. 1
3 12311-B01-0000 COVER, CYLINDER HEAD L. 1
4 12301-B01-0000 COVER, VALVE 2
5 12232-B01-0000 GASKET, CYLINDER HEAD COVER 1
6 12244-B01-0000 GASKET, CYLINDER HEAD R. COVER 1
7 12319-B01-0000 GASKET, CYLINDER HEAD L. COVER 1
3 12405-C20-0000 GASKET, CARBURETOR 1
9 14801-C20-0000 PIPE, IN 1
10 91201-C20-0000 0-RING 1
11 90226-B01-0001 NUT, CAP 4
12 90435-B01-0000 WASHER 3
13 90436-B01-0000 WASHER 1
14 90401-C20-0000 WASHER 1
15 91222-B01-0000 0-RING 2
16 80922003006025LIJA BOLT, FLANGE 92140-06025 2
17 8092200300601811JA BOLT, FLANGE 92140-06018 2
18 33300-B01-0100 PLUG, SPARK 1
19 90115-B01-0000 BOLT, LONG 1




E-3 CAMSHAFT/VALVE SUPERQ 110
12 i H 1 5
b 2 O@IDUIDO G—1=5)
d m 3 710
1
\-3

No Part No Part description Q'ty [Notes Frame No

1 14705-801-0000 SEAL, VALVE STEM 2

2 1411A-B01-0000 CAMSHAFT COMP. 1

3 14403-801-0000 ROCKER, VALVE 2

4 14404-801-0000 SHAFT, VALVE ROCKER 2

5 14711-801-0000 VALVE, IN 1

6 14712-801-0000 VALVE, EX. 1

7 14704-801-0000 SPRING, VALVE OUTER 2

3 14703-801-0000 SPRING, VALVE INNER 2

9 14702-801-0000 SEAT, VALVE SPRING 2

10 14707-B01-0000 RETAINER, VALVE OUTER SPRING 2

11 14701-B01-0000 CLIP, VALVE 4

12 14401-B01-0000 SCREW, TAPPET ADJUSTING 2

13 14402-B01-0000 NUT, TAPPET ADJUSTING 2




E-4 CAM CHAIN, TENSIONER SUPERQ 110
S5— 8
.
? 18
16
15
13

No Part No Part description Q'ty [Notes Frame No

1 14303-B01-0000 SPROCKET, CAM CHAIN DRIVEN 1

2 14302-C20-0000 CHAIN, CAM 1

3 1453A-B01-0000 ARM COMP., CAM CHAIN TENSIONER 1

4 1451A-B01-0000 ROLLER, CAM CHAIN TENSIONER 1

5 14509-B01-0000 PIVOT, CAM CHAIN TENSIONER ARM 1

6 14503-B01-0000 SPRING, CAM CHAIN TENSIONER ROD 1

7 1454A-B01-0000 ROD COMP., CAM CHAIN TENSIONER 1

3 14545-B01-0000 HEAD, CAM CHAIN TENSIONER ROD 1

9 14562-B01-0000 ROLLER, GUIDE 1

10 14551-B01-0000 PIVOT, GUIDE ROLLER 1

11 1452A-B01-0000 SPROCKET COMP., OIL PUMP 1

12 14507-B01-0000 SHAFT, OIL PUMP SPROCKET 1

13 11016-B01-0000 PLUG, BOLT 1

14 90113-B01-0000 BOLT 3

15 90403-B01-0000 WASHER 1

16 90401-C20-0000 WASHER 1

17 90434-B01-0000 WASHER 1

18 8092200300601811JA BOLT, FLANGE 92140-06018 1




E-5 CRANKCASE SUPERQ 110
No Part No Part description Q'ty [Notes Frame No
1 1110B-C14-0000 CRANKCASE, R. 1
2 11009-B01-0001 GASKET, CRANKCASE 1
3 1120B-C14-0000 CRANKCASE, L. 1
4 11006-037-0000 TUBE, VENTILATE 1
5 11020-B01-0000 CLAMP, OVERFLOW TUBE 1
6 108180000060161EJA SCREW M6X16 2
7 11005-C20-0000 BOLT, STUD A 2
3 11012-C20-0000 BOLT, STUD B 2
9 90402-B01-0000 WASHER 1
10 809241030100143100 PIN, FIXING 92401-10014 2
11 11015-B01-0000 BOLT, OIL DRAIN 1
12 1531A-B01-0000 SCREEN, OIL FILTER 1
13 8092200300606011JA BOLT, FLANGE 92140-060608 1
14 8092200300605011JA BOLT, FLANGE 92140-060508 2
15 80922003006065LIJA BOLT, 92140-060658 4
16 15100-B01-0001 PUMP COMP., OIL 1
17 15111-B01-0000 GASKET, OIL PUMP 1
18 10081800006022EJA SCREW M6X22 1
19 11007-037-0000 CLAMP, VENTILATE TUBE 1
20 11017-037-0000 CALMP, TUBE 1




E-6 CRANKSHAFT SUPERQ 110
No Part No Part description Q'ty [Notes Frame No
1 13000-C20-0000 CRANKSHAFT COMP. 1
2 13111-B01-0000 RING A, PISTON 1
13112-801-0000 RING B, PISTON
13120-801-0000 RING, PISTON OIL
3 13101-C20-0000 PISTON 1
4 13102-801-0000 PIN, PISTON 1
5 13107-801-0000 CIRCLIP, PISTON PIN 2
6 13001-801-0000 KEY,WOODRUFF 1
7 14301-801-0000 SPROCKET, CAM CHAIN DRIVE 1
B 102760940000630400 BEARING 6304 2
9 13211-C20-0000 CRANK, L. 1
10 13212-C10-0000 CRANK, R. 1
11 13214-C20-0001 BEARING, NEEDLE 1
12 13216-C20-0000 ROD, CONNECTING 1
13 13215-C20-0000 PIN, CRANK 1




E-7 STARTER MOTOR SUPERQ 110
No Part No Part description Q'ty [Notes Frame No

1 31200-037-0000 MOTOR ASSY., STARTER 1

2 809220030060501JJA BOLT, FLANGE 92140-060508 3

3 24001-C20-0000 SPROCKET, STARTER MOTOR DRIVE 1

4 1089418601100033JS CIRCLIP 11 1

5 801200069431K01900 WIRE, STARTER MOTOR CONNECTING 1




L. FR. COVER, GENERATOR

SUPERQ 110

No Part No Part description Q'ty [Notes Frame No
1 A6D070-042-01 COVER, L. FR. 1
2 11411-C20-0000 COVER, L. RR. 1
3 11309-C20-0000 GASKET, L. FR. COVER 1
4 3111A-C30-0001 WHEEL COMP., FLYING 1
5 11002-A25-0000 COVER, PEEP HOLE UPPER 1
6 11001-A25-0000 COVER, PEEP HOLE 1
7 809241030080143100 PIN, FIXING 92401-08014 2
3 11081-A25-0000 0-RING, PEEP HOLE 1
9 11082-A25-0000 0-RING, PEEP HOLE UPPER 1
10 31120-042-0100 STATOR COMP. 1
11 909220030060251JJA BOLT, FLANGE 92140-060258 4
12 909220030060321JJA BOLT, FLANGE 92140-060328 2
13 9092200300605011JA BOLT, FLANGE 92140-060508 1
14 9092200300607011JA BOLT, FLANGE 92140-060708 1
15 90201-B01-0000 NUT, HEXANGULAR 1
16 8092200300601611JA BOLT, FLANGE 92140-060168 1
17 108230880050161EJA SCREW M5X16 2
18 11006-C20-0000 PLATE, PULSER WIRE 1
19 11004-C20-0000 PLATE, WIRE 1
20 108230880050051EJA SCREW MS5X5.5 1




E-9 STARTER CLUTCH SUPERQ 110
No Part No Part description Q'ty [Notes Frame No

1 11015-C20-0000 PLATE,COVER 1

2 2401B-C20-0000 CHAIN, ELECTRIC STARTER 1

3 11017-C20-0000 PLATE, CHAIN GUIDE 1

4 11018-C20-0000 PLATE, CHAIN TENSION 1

5 2440A-C20-0001 SPROCKET, ELECTRIC STARTER 1

6 11016-C20-0000 PLATE, FIXING 1

7 24300-C20-0001 CLUTCH ASSY., STARTER 1

3 809220030060121JJA BOLT, FLANGE 92140-06012 1

9 10070000060201EJB SCREW M6X20 3

10 91201-B01-0000 0-RING 2

11 31112-B01-0000 0-RING 1

12 10819000060161EJA SCREW M6X16 2

13 91111-B01-0000 SEAL, OIL 1

14 91101-C20-0000 SEAL, OIL 30X42X4.5 1




E-10 | R. CRANKCASE SUPERQ 110
L
No Part No Part description Q'ty [Notes Frame No
1 1133A-B10-0000 CRANKCASE, R. 1
2 11019-B01-0001 GASKET, R. CRANKCASE 1
3 8092410080123100 PIN, FIXING 92401-2-08012 2
4 11309-B10-0000 BOLT, CLUTCH ADJUSTING 1
5 1135A-B10-0000 DISK COMP., CAM 1
6 134521921800075000 0-RING 7.5X1.8 1
7 100971020280003SJA WASHER 8 1
B 16171000080001FJA NUT M8 1
9 11301-B10-0000 GAUGE, OIL 1
10 91205-B01-0000 0-RING 1
11 91104-B01-0000 SEAL, OIL 1
12 809220230060401JJA BOLT, FLANGE 92140-060408 5
13 809220230060651JJA BOLT, FLANGE 92140-060658 2
14 8092202300608011JA BOLT, FLANGE 92140-060808 1
15 12005-B01-0000 CLAMP, WIRE 1




E-11 | CLUTCH SUPERQ 110
No Part No Part description Q'ty [Notes Frame No
1 2151A-810-0000 LIMITER, CLUTCH 1
2 21408-810-0000 SPRING, CAM DISC 1
3 2142A-810-0000 DISC COMP., CLUTCH CAM 1
4 15207-801-0000 PIPE, OIL SUPPLY 1
5 15206-801-0000 SPRING, OIL SUPLY PIPE 1
6 102760940000600000 BEARING 100 1
7 108191000050101EJA SCREW M5X10 4
3 21406-810-0000 COVER, CLUTCH END 1
9 21407-810-0000 GASKET, CLUTCH END COVER 1
10 90202-B01-0000 NUT, ROUND 1
11 90404-B01-0000 WASHER, DISC 1
12 90405-B01-0000 WASHER, STOP 1
13 108180000050101EJA SCTEW M5X10 4
14 100960020050003SJA WASHER 5-140HV 4
15 21102-B10-0000 COVER, CLUTCH OUTER 1
16 21421-B01-0000 SPRING, CLUTCH MINI 4
17 21401-B10-0000 SPRING, CLUTCH 4
18 21120-B10-0000 DISC COMP., CLUTCH DRIVE 1
19 2102A-B10-0001 PLATE COMP., CLUTCH LOWER 1
20 2121A-B10-0000 DISC A, CLUTCH FRICTION 2
21 2122A-B10-0000 DISC B, CLUTCH FRICTIONG 1
22 21405-B10-0000 SPRING, CLUTCH SEPARATE 4
23 2101A-B10-0000 PLATE COMP., CLUTCH UPPER 1
24 21901-B01-0000 CIRCLIP 1
25 21311-B10-0000 CENTRE, CLUTCH FIXING 1
26 21312-B10-0000 CENTER, CLUTCH SLIPPERY 1
27 22101-B10-0000 GEAR, PRIMARY DRIVE 1
28 21005-C20-0000 BUSH, CLUTCH 1
29 21911-B01-0000 WASHER, CLUTCH BUSH 1




E-12 | TRANSMISSION SUPERQ 110
No Part No Part description Q'ty [Notes Frame No
1 22201-B12-0000 MAINSHAFT, TRANSMISSION 1
2 22202-B12-0000 COUNTERSHAFT, TRANSMISSION 1
3 22312-B12-0000 GEAR, COUNTERSHAFT 1ST 1
4 22005-B12-0000 BUSH, COUNTERSHAFT 1
5 22321-B12-0000 GEAR, MAINSHAFT 2ND 1
6 22322-B12-0000 GEAR, COUNTERSHAFT 2ND 1
7 22331-B12-0000 GEAR, MAINSHAFT 3RD 1
3 22322-B12-0000 GEAR, COUNTERSHAFT 3RD 1
9 102760940000620100 BEARING 6201 1
10 102760940000620300 BEARING 6203 2
11 22401-B10-0000 SPROCKET, DRIVE 1
12 22402-B01-0000 PLATE, DRIVE SPROCKET FIXING 1
13 22353-B12-0000 BUSH 1
14 23352-C20-0000 SPRING, FRICTION 1
15 23351-C20-0000 PLATE, GEARSHIFT DRUM LOCKING 1
16 90404-C20-0000 WASHER, PUSHING 1
17 22002-A25-0000 WASHER, SPLINE 1
18 90406-B01-0000 WASHER, SPLINE 1
19 90504-B01-0000 CIRCLIP, MAINSHAFT 2
20 90506-B01-0000 CIRCLIP, COUNTERSHAFT 1
21 91101-B01-0000 SEAL, OIL 1
22 90101-C20-0000 BOLT M6X8 2
23 102760940000600100 BEARING 6001 1




E-13 | GEARSHIFT SUPERQ 110
1
9
No Part No Part description Q'ty [Notes Frame No
1 23101-B01-0000 FORK |, GEARSHIFT 1
2 23104-B01-0000 PIN, GEARSHIFT FORK GUIDE 2
3 23103-B01-0000 CLIP, SPRING 2
4 23201-B12-0000 DRUM, GEARSHIFT 1
5 23211-B12-0000 PLATE, GEARSHIFT DRUM FIXING 1
6 90602-C20-0000 PIN, GEARSHIFT FORK 4X12.8 4
7 2331A-C20-0000 PLATE COMP., FIXING 1
3 23301-C20-0000 SPRING, RETURN 1
9 2332A-C20-0000 SPINDLE, GEARSHIFT 2
10 2351A-B12-0000 ARM, GEARSHIFT 1
11 23514-B01-0000 SPRING, GEARSHIFT ARM 1
12 23302-042-0000 SPRING, GERSHIFT ARM RETURN 2
13 23304-B01-0000 BOLT, FIXING 1
14 37180-B01-0001 SWITCH, NEUTRAL 1
15 23213-C14-0000 PIECE, NEUTRAL SWITCH TOUCH 1
16 11003-016-0000 PLATE, NEUTRAL SWITCH PRESS 1
17 23111-B12-0000 FORK Il, GEARSHIFT 1
18 23309-C20-0000 BOLT, FLANGE 1
19 90433-B01-0000 WASHER 1
20 11018-B01-0000 PLUG, RUBBER 1
21 91102-B01-0000 SEAL, OIL 1
22 91202-B01-0000 0-RING 1
23 157830000060161JJA BOLT M6X16 1
24 8092200300601211JA BOLT, FLANGE 92140-06012 1
25 90603-C20-0000 PIN, FIXING 3X8.5 2
26 2361A-B10-0000 LEVER COMP., CLUTCH OPERATION 1




E-14 | KICK STARTER SUPERQ 110

>
P >
@@ g

No Part No Part description Q'ty [Notes Frame No
1 24100-C20-0000 SPINDLE ASSY., STARTER 1
2 24105-C20-0000 GEAR, STARTER 1
3 24111-B01-0000 WHEEL, STARTER RACHET 1
4 24116-B01-0000 PLATE, RACHET WHEEL GUIDE 1
5 1578300000602011JA BOLT M6X20 2
6 24101-C20-0000 SPINLE, STARTER 1




E-15 | CARBURETOR SUPERQ 110
L =
Uiz / =
No Part No Part description Q'ty [Notes Frame No
1 16100-C20-0000 CARBURETOR ASSY. 1
2 1660A-C20-0000 NEEDLE, OIL 1
3 16127-C20-0000 JET, MAIN 1
4 16126-C20-0000 NOZZLE, MAIN 1
5 16121-C20-0000 NOZZLE, SECONDARY 1
6 1630A-C20-0000 VALVE COMP., FLOAT 1




F-1 | HEADLIGHT,METER |[SUPERQ 110

1 ) 7-1
No Part No Part description Q'ty [Notes Frame No
1 35100-B10-0000-LED HEADLIGHT ASSY. LED 1
7-1 A6A008-285-20-1 METER ASSY. DIGITAL 1
7-2 A6A008-285-20-2 METER ASSY. ANALOGUE 1
7 36300-B10-0000-1 CABLE, METER DIGITAL 1 AFTER NCD-129
7 36300-B10-0000-2 CABLE, METER ANALOGUE 1
8 A6A008-285-10-1 SWITCH ASSY., IGNITION 1
8 A6A008-285-10-2 SWITCH ASSY., IGNITION 1




F-2 HANDLEBAR,SWITCH, CABLE |SU PERQ 110
oA
. B
€Tl po
e ¥ Y-
s %
No Part No Part description Q'ty [Notes Frame No
1 61121-B01-0000 GRIP, L. 1
2 37300-285-0000 SWITCH ASSY., L. 1
4 108180000050401EJA SCREW M5X40 2
5 1009308700500033JS WASHER 5 1
6 108180000050101EJA SCREW M5X10 2
7 37314-B10-0000 WASHER II, ABNORMAL 1
8 37313-B10-0000 LEVER, CHOKE 1
9 1009610200500035JA WASHER 5 1
10 6107A-285-0001 CABLE COMP., CHOKE 1
11 89200-285-0000-R MIRROR, BACK VIEW 1 ROUND shape
12 61131-B01-0000 GRIP, R. 1
13 37400-285-0000 SWITCH ASSY., R. 1
14 37404-285-0000 LEVER, FR. BRAKE 1
16 100410000050001DJA NUT M5 1
17 108180000050251EJA SCREW M5X25 2
19 6103A-285-0000 CABLE COMP., THROTTLE 1
20 6105A-285-0000 CABEL COMP., FR. BRAKE 1
22 6111A-285-0000 PIPE COMP., STEERING HANDLE 1
23 6115A-B10-0000 CONNECTOR, STEERING HANDLE PIPE 1
24 1578708600805511JA BOLT M8X55 2
25 157870860080161JJA BOLT M8X16 3




F-3 FR. FORK |SUPERQ 110
15
o 16
17
18
No Part No Part description Q'ty [Notes Frame No

1 1578708600803011JA BOLT M8X30 2
2 1009308700800033JS WASHER 8 2
3 56006-B10-0000 NUT, STEERING STEM FIXING UPPER 1
4 5642A-A60-0000 SUPPORT COMP., UPPER 1
5 56400-A60-0000 SEAT ASSY., FR. FORK UPPER SUPPORT 1
6 56020-B10-0000 BEARING COMP., STEERING STEM UPPER 1
7 56005-810-0000 NUT, STEERING STEM FIXING LOWER 1
8 56004-B10-0000 PLUG, RUBBER 2
9 56030-B10-0000 BEARING COMP., STEERING STEM LOWER 1
10 62102-B01-0000 SEAL, DUST 1
11 90409-B01-0000 WASHER 1
12 56100-B10-0000 STEM ASSY., STEERING 1
13 90310-B01-0000 SCREW, SELF-LOCK 2
14 37100-B01-0000 LOCK, VEHICLE 1
15 1578708600801611JA BOLT M8X16 2
16 1009308700800033JS WASHER 8 2
17 1009710200800035)S WASHER 8-140HV 2
18 5601A-B10-0000 REFLECTOR 2 WHITE
19 5604A-B10-0000 NUT, LOCK 2
20 56001-B10-0000 BOLT 2

1

N
[y

5641A-B10-0000

SUPPORT COMP., LOWER




F-4 FR. FENDER |SUPERQ 110
No Part No Part description Q'ty [Notes Frame No

1 00119-B10-0000 BOLT, FR. FENDER 2

2 82131-B10-0000 FENDER, FR. 1 PAINTED PART

3 82132-B10-0000 BUSH 2

4 82133-285-0000 STICKER, FR. FENDER 1

5 82100-B10-0000 FENDER ASSY., FR. 1




|SUPERQ 110

F-5 HEADLIGHT COVER, METER COVER
4
|
No Part No Part description Q'ty [Notes Frame No
1 82601-B10-0000 COVER, HEADLIGHT 1
2 82602-B10-0000 COVER, METER 1
3 1084508504H01611JA SCREW, SELF-TAPPING ST4.8x13-C-H 2
4 1084508500401211JA SCREW, SELF-TAPPING ST4.2x13-C-H 2
5 1084508504H03211JA SCREW, SELF-TAPPING ST4.8x32-C-H 4




F-6 FR. FORK, FR. FORK ROCK ARM |SUPERQ 110
1 C&L z ¢
SR S}
. =
e B
=) %
A
No Part No Part description Q'ty [Notes Frame No
1 52100-B10-0000 FORK ASSY., FR. 2
2 157830000080301JJA BOLT M8X30 2
3 1009308700800033JS WASHER 8 2
4 1009710200800035JA WASHER 8-140 2
5 56200-B10-0000 ARM ASSY., FR. FORK L. 1
6 56300-B10-0000 ARM ASSY., FR. FORK R. 1




F-7 FR. WHEEL, FR. BRAKE |SUPERQ 110
No Part No Part description Q'ty [Notes Frame No
1 41221-285-0000 RIM, FR. WHEEL 1 ALUMINUM, after NCD-129
2 41172-285-0000 TUBE, FR. WHEEL 1
3 10276094063000RS00 BEARING, FR. WHEEL 6300-RS 2
4 41112-148-0000 AXLE, FR. WHEEL 1
5 41103-B01-0000 BUSH, FR. WHEEL AXLE 1
6 4112A-B10-0000 HUB, FR. WHEEL 1
7 41215-B01-0000 SPOKE, FR. WHEEL OUTER 18
8 41214-B01-0000 SPOKE, FR. WHEEL INNER 18
9 4113A-B10-0000 COLLAR, FR. WHEEL BEARING 1
10 41171-285-0000 TYRE, FR. WHEEL 1
11 42116-B10-0000 GEAR, FR. BRAKE HELIX 1
12 4214A-285-0000 COVER COMP., FR. BRAKE 1
13 4214A-B01-0000 SHOES COMP.,, FR. BRAKE 2
14 42202-B01-0000 CAM, FR. BRAKE 1
15 42114-B01-0000 SPRING, FR. BRAKE SHOES 2
16 42101-B10-0000 ARM, FR. BRAKE SHORT 1
17 42107-B10-0000 SPRING, RETURN 1
18 161770860060001FJA NUT M6 1
19 1578908600603011JA BOLT M6X30 1
20 41151-B10-0000 NUT 1
21 1009100002E02231JA PIN, SPLIT 2.5X22 1
22 41109-B01-0000 PIN, FR. BRAKE SHORT ARM 1
23 41216-B01-0000 NUT, FR. WHEEL SPOKE 36
24 41111-B01-0000 SEAL, OIL 1




F-8 RR. BRAKE |SUPERQ 110
)
{;‘:\

No Part No Part description Q'ty [Notes Frame No
1 161700000060001FJA NUT M6 1
2 41205-B01-0000 AXLE, RR. WHEEL 1
3 41208-B01-0000 BUSH, RR. WHEEL AXLE 1
4 4221A-B01-0000 COVER, RR. BRAKE 1
5 4222A-B01-0000 SHOES, RR. BRAKE 2
6 42202-B01-0000 CAM, RR. BRAKE 1
7 42203-B01-0000 INDICATOR, RR. BRAKE 1
8 42205-B01-0000 SPRING, RR. BRAKE SHOES 2
9 42201-B01-0000 ARM, RR. BRAKE SHORT 1
10 42204-B01-0000 GASKET, RR. BRAKE CAM 1
11 41201-B01-0000 BOLT, RR. BRAKE COVER 1
12 161700000060001FJA NUT M6 1
13 161700000800001FJA NUT M8 1
14 1009710200600033JA WASHER 6 1
15 1009710200800033JA WASHER 8 1
16 1009308700600033JA WASHER 6 1
17 1009308701000033JA WASHER 10 1
18 1009100000303031JA PIN, SPLIT 3X30 1
19 41202-B01-0000 ADJUSTER, CHAIN R. 1
20 1578200000603511JA BOLT M6X35 1




F-9 RR. WHEEL |SUPERQ 110
No Part No Part description Q'ty [Notes Frame No

1 41241-C10-0000 SPROCKET, RR. WHEEL 1

2 41213-B01-0000 DAMPER 4

3 41209-B01-0000 BUSH, RR. WHEEL AXLE 1

4 41208-801-0000 COLLAR, RR. WHEEL AXLE 1

5 41214-B01-0000 HUB, RR. WHEEL 1

6 41215-801-0000 SPOKE, RR. WHEEL OUTER 18

7 41214-B01-0000 SPOKE, RR. WHEEL INNER 18

3 41231-801-0000 FLANGE COMP., RR. WHEEL 1

10 41212-B01-0000 BUSH, BEARING 1

11 41211-801-0000 0-RING 1

12 41221-285-0000 RIM, RR. WHEEL 1 ALUMINUM, after NCD-129
13 41271-285-0000 TYRE, RR. WHEEL 1

14 41172-285-0000 TUBE, RR. WHEEL 1

15 41173-285-0000 BAND, TYRE 1

16 41206-B01-0000 NUT 1

17 90204-B01-0000 NUT 4

18 41233-B01-0000 SEAL, OIL 1

19 161700000060001FJA NUT M6 2

20 41204-B01-0000 NUT 1

21 100971020060003SJA WASHER 6 1

22 1009308700600033)S WASHER 6 1

23 1009100000303031JA PIN, SPLIT 3X30 1

24 41207-801-0000 ADJUSTER, CHAIN L. 1

25 102760940000620300 BEARING 6203 1

26 10276094063010RS00 BEARING 6300-RS 2




F-10 FUEL TANK |SUPERQ 110
1
2
J e e
No Part No Part description Q'ty [Notes Frame No
1 8111A-285-0000 TANK COMP., FUEL 1
2 81211-A55-0000 RING, LOCK B 2
3 81102-B10-0000 TUBE, FUEL OUTER 1
4 81101-285-0000 TUBE, FUEL 1
5 81135-B01-0000 GASKET, FUEL TANK CAP 1
6 8113A-B01-0000 CAP, FUEL TANK 1
7 36400-810-0000 SENSOR, FUEL 1
8 100971020050003SJA WASHER 5 4
9 108180000050101EJA SCREW M5X10 4
10 100971020060003SJA WASHER 6 2
11 1578708600601611JA BOLT M6X16 2




F-11 SEAT, LUGGAGE CARRIER |SUPERQ 110
/0
No Part No Part description Q'ty [Notes Frame No
1 A6D070-285-04 SEAT ASSY. 1
2 71104-B10-0000 RUBBER B 2
3 71105-810-0000 RUBBER A 2
4 7114A-B10-0000 CONNECTOR, SEAT UNDER 1
5 A6D059-148F-02 SUPPORT COMP., SEAT 1
6 157870860080201JJA BOLT M8X20 2
7 72500-285-0000 CARRIER ASSY., FR. LUGGAGE 1
8 72400-285-0001 BASKET, FR. LUGGAGE 1
9 00001-285-0000 CONNECTOR, FR. LUGGAGE BASKET 1
10 157830000060251JJA BOLT M6X25 2
11 100961020060003SJA WASHER 6 2
12 161700000060001FJA NUT M6 2
13 71103-810-0000 RUBBER C 1
14 72202-B10-0000 HANDREST, R. 1
15 1578708600801611JA BOLT M8X16 4
16 161771000060001FJA NUT M6 6
17 7118A-B10-0000 SWITCH, SEAT 1
18 72201-B10-0000 HANDREST, L. 1




F-12 | SIDE COVER, TOOLS

|SUPERQ 110

No Part No Part description Q'ty [Notes Frame No
1 A6G105-285-07 COVER COMP., R. SIDE 1
2 A6G105-285-06 COVER COMP., L. SIDE 1
3 82403-285-0000 BOLT, R. SIDE COVER FIXING 1
4 51004-B01-0000 BOLT, L. SIDE COVER FIXING 1
5 89100-B01-0000 TOOLS 1




F-13 AIR CLEANER |SUPERQ 110
No Part No Part description Q'ty [Notes Frame No
1 17100-015-0000 CLEANER ASSY., AIR 1
2 1714A-B10-0000 ELEMENT, AIR CLEANER 1
3 1712A-B10-0000 HOOP, AIR CLEANER TUBE 1
4 00117-B10-0000 BOLT 2




F-14 EXHAUST MUFFLER |SUPERQ 110
No Part No Part description Q'ty [Notes Frame No
1 1801A-B01-0000 GASKET COMP., EXHAUST MUFFLER 1
2 108230880060081EJA SCREW M6X8 2
3 1009308700800033JA WASHER 6 2
4 1009610200600035JA WASHER 6 2
5 18004-B01-0000 WASHER 2
6 18001-285-0000 COVER, EXHAUST MUFFLER PROTECTOR 1
7 18002-285-0000 CONNECTOR, EXHAUST MUFFLER 1
8 161871000080001FJA NUT M8 2
9 161700000080001FJA NUT M6 2
10 A6A008-285-12 MUFFLER ASSY., EXHUAST 1




F-15 GEASHIFT PEDAL, FOOTREST |SUPERQ 110
No Part No Part description Q'ty [Notes Frame No
1 2341A-C20-0000 PEDAL COMP., GEARSHIFT 1
2 24200-B10-0000 ARM COMP., KICK STARTER 1
3 5413A-285-0000 STAND COMP., SIDE 1
4 5411A-C20-0000 FOOTREST COMP. 1
5 54101-801-0000 RUBBER, FOOTREST 2
6 54102-B01-0000 BOLT, SIDE STAND CONNCTOR 1
7 1578300000602011JA BOLT M6X20 1
8 157830000060251JJA BOLT M6X25 1
9 1578300000801611JA BOLT M8X16 4
10 161710000100009HJA NUT M10X1.25 1
11 24206-801-0000 RUBBER, KICK STARTER ARM 1
12 54103-B01-0000 SPRING, SIDE STAND 1
13 1009308700800033S WASHER 8 4




F-16 RR. BRAKE ROD, MAIN STAND |SUPERQ 110
g'.;‘"::‘\\‘l.‘.
< [
- :
1 "é
|
~
c:“’ﬁ
P - 5 A

AEEET —% s LT

i ik P -

LJ:{:’E. - %@) g J/V A

Tl 1
“-.~w:1 / 13
o & & -
=~ e
—— 7
No Part No Part description Q'ty [Notes Frame No

1 37800-171-0000 SWITCH ASSY., RR. BRAKE LIGHT 1
2 00107-B10-0000 SPRING, RR. BRAKE LIGHT SWITCH 1
3 43101-B10-0000 ROD, RR. BRAKE 1
4 4311A-B10-0000 ARM COMP., RR. BRAKE 1
5 00108-B10-0000 SPRING, RR. BRAKE RETURN 1
6 54209-B10-0000 RUBBER, MAIN STAND 1
7 51004-B10-0000 PLATE, MAIN STAND SPRING HOOK 1
8 54200-285-0000 STAND ASSY., MAIN 1
9 51003-285-0000 AXLE, MAIN STAND 1
10 1009100000302531JA PIN 3X25 1
11 100971020060003SJA WASHER 6 1
12 1009100000201631JA PIN SPLIT 2X16 1
13 51005-B10-0000 SPRING, MAIN STAND RETURN 1
14 43103-B01-0000 SPRING 1
15 43102-B01-0000 PIN 1
16 43101-B01-0000 NUT 1




F-17 RR. FORK, CHAIN BOX |SUPERQ 110
No Part No Part description Q'ty [Notes Frame No

1 5311A-173-0000 BOX COMP., CHAIN UPPER 1
2 5312A-173-0000 BOX COMP., CHAIN LOWER 1
3 25400-171-0000 CHAIN, DRIVE 1
4 53101-B01-0000 CAP, CHAIN BOX PEEP 1
5 53100-285-0001 BOX ASSY., CHAIN 1
6 53007-B01-0000 RUBBER, CHAIN PROTECTOR 1
7 53002-B01-0000 STOPPER, RR. BRAKE

8 53001-B01-0000 SPRING, RR. BRAKE STOPPER 1
9 53003-801-0000 RUBBER, CHAIN PROTECTOR 2
10 53004-B01-0000 WASHER, RR.FOOTREST 2
11 5323A-B01-0000 ROD COMP., RR. FOOTREST 2
12 5321A-B01-0000 FORK COMP., RR 1
13 53006-B01-0000 PLUG, RR. FORK RUBBER 2
14 5324A-B01-0000 RUBBER, RR. FORK 2
15 100971020060003SJA WASHER, 6 4
16 1578300000600611JA BOLT M6X6 3
17 51017-801-0000 AXLE, RR. FORK 1
18 100410000080001DJA NUT M8 1
19 161871000100009HIA NUT M10X1.25 1
20 1578300000601011JA BOLT M6X10 1
21 100971020060003SJA WASHER 6 2
22 100971020100003SJA WASHER 10 1
23 100971020100003SJA WASHER 10 1
24 1009100000201631JA PIN, SPLIT 2X16 3
25 53000-B01-0000 FORK ASSY., RR. 1




|SUPERQ 110

F-18 RR. CUSHION
"f-\
No Part No Part description Q'ty [Notes Frame No
1 55100-B10-0000 CUSHION ASSY., RR. 2
2 1009710201200035JA WASHER 12 2
3 90205-B01-0000 NUT, CAP 4
4 1009710201000035JA WASHER 10 4




F-19 RR. FENDER |SUPERQ 110
]
5 4
©
L
9
1
No Part No Part description Q'ty [Notes Frame No
1 82232-B10-0000 FENDER, RR. 1
2 82202-B10-0000 RUBBER, RR. FENDER DAMPING 1
3 82208-B10-0000 RUBBER, RR. FENDER 1
4 82203-B10-0000 CLIP, RUBBER 2
5 82204-B10-0000 CLIP, DAMPING 2
6 82201-B10-0000 FIN, RR. FENDER 1
7 100971020050003SJA WASHER 5-140HV 2
8 82206-B10-0000 SCREW 2
9 00103-B10-0000 BOLT 1
10 82209-285-0000 STICKER, RR. FENDER R. 1
11 82205-285-0000 STICKER, RR. FENDER L. 1
12 00104-B10-0000 WASHER 1
13 1578300000601211JA BOLT M6X12 1
14 1009710200800035JA WASHER 8 2




F-20 | WINKER |SUPERQ 110

1,5
No Part No Part description Q'ty [Notes Frame No

1 35400-B10-0000 WINKER ASSY., FR. L. 1 WHITE, ROUND
2 35301-B10-0000 LENS, FR. WINKER 2 WHITE, ROUND
3 807600870012010A00 BULB (MT12-10A) 4

4 35303-B10-0000 CASE, WINKER 2

5 35300-810-0010 WINKER ASSY., FR. R. 1 WHITE, ROUND
6 35601-148-0301 LENS, RR. L. WINKER 1 WHITE, ROUND
7 35600-B10-0301 WINKER ASSY., RR. R. 1 WHITE, ROUND
8 35501-B10-0301 LENS, RR. R. WINKER 1 WHITE, ROUND
9 35500-B10-0301 WINKER ASSY., RR. L. 1 WHITE, ROUND




F-21 TAILLIGHT |SUPERQ 110
1
No Part No Part description Q'ty [Notes Frame No
1 35200-285-0001 TAILLIGHT ASSY. 1
2 35201-285-0000 LENS, TAILLIGHT 1
3 1F766195P215W12215 BULB 12V21W/5W 1
4 00101-B10-0000 RUBBER, TAILLIGHT 2
5 BOLT 2

90501-148-0000




F-22 | ELECTRIC PARTS |SUPERQ 110
2
m
é——‘ 1
5 P e
5
@_ B :u N
bR 7
4 5
fmgt
No Part No Part description Q'ty [Notes Frame No

1 3311A-A01-0000 PLUG, SPARK 1
2 33100-B10-0000 COIL, IGNITION 1
3 32100-C30-0000 RECTIFIER 1
4 157830000060121JJA SCREW M6X12 2
5 37300-A25-0300 RELAY, WINKER 1
6 32200-A55-0000 BATTERY 1
7 33200-C20-0000 CDI UNIT 1
8 34300-148-0301 WIRE, TAILLIGHT 1
9 34100-285-0000 WIRE, MAIN 1
10 34103-B10-0000 FUSE 1
11 51231-A25-0000 BAND 2
12 34500-285-0000 HORN 1
13 00116-B10-0000 COVER, AIR CLEANER 1
14 37700-C30-0000 RELAY, STARTING 1




F-23 FRONT PANEL |SUPERQ 110
3
4
l} L
4
T B
2

No Part No Part description Q'ty [Notes Frame No

1 82811-148-0000 COVER, FR. UPPER 1

2 82822-B10-0000 COVER, FR. LOWER 1

3 A5B001-148F-01 EMBLEM, FR. COVER 1

4 82813-B10-0000 CIRCLIP 2

5 00115-148-0000 SCREW, CROSS 1

6 157870860080501JJA BOLT M8X50 1

7 82821-A60-0000 COLLAR 1




F-24 |SUPERQ 110
No Part No Part description Q'ty [Notes Frame No
1 51100-B10-0000 FRAME COMP. 1
2 A6G105-285-04 STICKER, FRAME L. 1
3 A6G105-285-05 STICKER, FRAME R. 1
4 5126A-810-0000 SUPPORT, RR. FENDER 1
5 1578708600801611JA BOLT M8X16 2
6 5101A-B10-0000 NUT, FLANGE 2
7 8079509700B901C00 EMBLEM, JL90-1 1
8 108270860020043600 RIVET 2X6 2
9 89510-198-0000 LOCK, HELMET 1
10 89310-285-0001 LOCK, HELMET L. 1
11 1578708600601011JA BOLT M6X10 2
12 5121A-810-0000 SCALEBOARD COMP., INNER 1
13 161770860060001FJA NUT M6 2
14 5127A-285-0000 SUPPORT, FR. COVER 1
15 51273-810-0000 RUBBER 1
16 1578300000601211JA BOLT M6X12 4
17 5123A-285-0000 SUPPORT, CDI UNIT 1
18 1578708600601211JA BOLT M6X12 5
19 161770860080001FJA NUT M8 1
20 00010-285-0000 PLATE, BATTERY PRESS 1
21 51240-285-0001 SUPPORT, BATTERY 1
22 1578300000602511JA BOLT M6X25 2
23 56021-810-0000 CIRCLE, STEERING STEM BEARING SEAT 2
24 00005-285-0000 BOLT, ENGINE UPPER FIXING 1
25 90103-B01-0000 BOLT, ENGINE LOWER FIXING 1
26 100971020080003SJA WASHER 8-140HV 1
27 10093087008000331S WASHER 8-140HV 1
28 161700000080001FJA NUT M8 2




F-25 WINDSHIELD |SUPERQ 110
No Part No Part description Q'ty [Notes Frame No
1 82501-B10-0000 WINDSHIELD 1
2 00114-B10-0000 HOOK, WINDSHIELD 1
3 1578300000602011JA BOLT M6X20 2
4 00104-B10-0000 WASHER 3
5 15781000000607011JA BOLT M6X70 2
6 109230880080001FJA NUT M8 2
7 100971020080003SJA WASHER 8-140-HV 2
8 00111-B10-0000 PLATE, WINDSHIELD PRESS 2
9 00113-B10-0000 PIPE, R. 1
10 82612-148-0100 MARK, GEAR 1
11 81106-A25-0000 MARK, WARNING 1
12 82504-B10-0000 COVER, SPARK PLUG ADJUSTING 1
13 82503-B10-0000 COVER, CARBURETOR ADJUSTING 1
14 0003A-285-0000 PIPE, L. 1




F-26

CARRIERS

|SUPERQ 110

\\

No

Part No

Part description

Q'ty

Notes

Frame No

FRONT BASKET

MIDDLE CARRIER




